
SPARE PARTS LIST
PAGE 1

MODEL NO. HR2810

ITEM PART NO. DESCRIPTION QTY NOTE
001 286263-4 Sapka 35   1
002 233940-9 Gyuru HR2440/50   1
003 417629-9 Fúrótokmány fedél   1
004 257241-1 Gyuru   1
005 345187-4 Vezetotárcsa   1
006 233916-6 Nyomórugó 21-29   1
007 922241-7 Imbuszcsavar M5x25 922241-7   4
008 158057-6 Markolat, komplett   1
009 921919-9 Hatlapfeju csavar M8x110   1
010 419975-6 Markolattartó   1
011 158288-7 Hengeresház /HR2800/11   1
012 267354-0 FLAT WASHER 31   1
013 262133-1 Poliuretán gyuru /HR2800/11   1
014 267354-0 FLAT WASHER 31   1
015 234020-4 COMPRESSION SPRING  37   1
016 419986-1 Rögzíto persely HR2811FT   1
017 233952-2 Tekercsrugó HR2811FT   1
018 213620-3 O-gyuru*   1
019 922128-3 Imbuszcsavar 4322/4323/4324   1
020 419984-5 Fedél HR2800   1
021 216022-2 Acélgolyó 7,0, forgó felfogósz   1
022 158285-3 Szerszámtartó /HR2800/11   1
023 213344-1 Tömítés HR2800/11   1
024 961140-8 Seeger gyuru   1
025 331769-8 Hüvely HR2460/70   1
026 324669-9 Ütoszeg   1
027 324402-9 HR2450/HR2470  Gyuru 10   1
028 421955-0 Gyuru   1
029 324216-6 O gyuru foglalat   1
030 213073-6 Gyuru 9   1
031 233917-4 Gyuru hr2400   1
032 267105-1 Lapos Alátét 29 HR2400   1
033 234021-2 Rugó HR2800   1
034 331770-3 Hajtóhüvely HR28   1
035 213435-8 O-gyuru 26 HR3000C   1
036 256099-5 Csapszeg 6 256099-5   1
037 324733-6 Röpdugattyú HR2460/70   1
038 213227-5 O-gyuru 16 HK0500*   1
039 331776-1 Hengerdugattyú /HR2800/11   1
040 233954-8 Rugós gyuru   1
041 158282-9 Hajtókar /HR2800/11   1
042 227532-4 Fogaskerék /HR2800   1
043 266420-0 TAPPING SCREW 5x20   4
044 234019-9 Nyomórugó /HR2800/11   1
045 345814-3 Összeköto lemez /HR2800/11   1
046 345815-1 Összeköto lemez/HR2460   1
047 911118-1 Trapézfeju csavar M4x12 911118   1
048 213262-3 O-gyuru 18 4101R/4101RH   1
049 162256-4 Váltókar /HR2800/11   1
050 419988-7 Szurofedél HR2800   1
051 213218-6 O-gyuru 16 AN7000   1
052 443129-3 Szuro HR2800   1
053 419987-9 Zsírbetölto HR2800   1
054 213406-5 O-gyuru 30 213406-5*   1
055 158289-5 Hajtómuház /HR2800/11   1
056 324793-8 Excentertengely /HR2800/11   1
057 211232-6 Golyóscsapágy 6002LLU HK0500   1
058 961055-9 Seeger-gyuru S-15 961055-9   1



SPARE PARTS LIST
PAGE 2

MODEL NO. HR2810

ITEM PART NO. DESCRIPTION QTY NOTE
059 233951-4 Rugó HR28   1
060 223167-9 Tengelykapcsoló /HR2800/11   1
061 226653-9 Fogaskerék /HR2800/11   1
062 267353-2 FLAT WASHER 8   1
063 961034-7 Távtartó gyuru   1
064 345818-5 Alátét HR2800   1
065 254239-9 Ék 4 HR3000C   2
066 227524-3 Kúpkerék /HR2800/11   1
067 254239-9 Ék 4 HR3000C   1
068 210105-0 Csapágy/PW5000   1
069 125386-2 Kuplung /HR2800/11   1
070 961006-2 Seeger-gyuru S-10 961006-2   1
071 210024-0 Golyóscsapágy 608 2RS HR5001/3   1
072 424028-8 Tömítés HR2811FT   1
073 158287-9 Fogaskerékház /HR2800/11   1
074 213445-5 O gyuru   1
075 213133-4 Szimering /HR2800/11   1
076 331775-3 Persely /HR2800/11   1
077 210054-1 Golyóscsapágy 6000LLU HM1100C/   1
078 253171-4 Távtartó Alátét 10 253171-4   1
079 240095-3 Fan  64   1
080 515294-9 Forgórész /HR2800/11   1

INC. 79,82,83
081 266325-4 Csavar   2
082 210023-2 Golyóscsapágy 627DDW 9910/9911   1
083 681656-4 Szigetelo fedél   1
084 419989-5 Légterelo lemez /HR2800/11   1
085 526584-5 Állórész /HR2800/11   1
086 419981-1 Motorház /HR2800/11   1
087 643766-5 Brush Holder   2
088 266421-8 TAPPING SCREW  3x10   2
089 194074-2 Szénkefe CB 325   1
091 419983-7 Kefeburkolat HR2800   1
092 266326-2 Csavar 4X18   2
093 638568-2 CHOKE COIL UNIT   1
094 638567-4 LEAD UNIT   1
095 638566-6 LEAD UNIT   1
096 266326-2 Csavar 4X18   1
097 158284-5 CHANGE LEVER COMPLETE   1
101 419976-4 Handle   1
102 911258-5 Trapézfeju csavar M5x35 911258   2
103 266420-0 TAPPING SCREW 5x20   2
104 863914-2 Name Plate    HR2810   1
105 419992-6 F/R Change Lever   1
109 645200-1 Zajszuro kondenzátor 645200-1*   1
110 419990-0 Switch lever   1
111 158281-1 SWITCH HOLDER COMPLETE   1
112 650591-7 Kapcsoló /HR2800/11   1
113 419980-3 Hátsó fedél HR2800   1
114 266326-2 Csavar 4X18   1
115 665890-4 Kábel   1
116 682573-1 Kábelvédo   1
117 266326-2 Csavar 4X18   1
118 687169-3 Szorító alátét   1
119 685722-9 Szivacsgumi (cso) 4302C/3620   1
120 819355-0 CLEAR LABEL   1
A01 324219-0 Mélységállító HP1620   1
A02 824789-4 Plastic carrying case   1



SPARE PARTS LIST
PAGE 3

MODEL NO. HR2810

ITEM PART NO. DESCRIPTION QTY NOTE
A03 805761-5 Plastic case label  HR2810   1



SERVICE DRAWING
PAGE 1

MODEL NO. HR2810


